
LUNGE
SH023



4

5

6

7

8

3

9

15

18

19

20



3

Important Safety Instructions



4



5

Parts List

ITEM NO. DESCRIPTION QTY

1 Mounting Frame And Foot Rest ASSY 1

2 Rear Stand ASSY 1

3 Arm Support And Handle Rack ASSY 1

4

Leg Pad Support Frame ASSY 15

Limit Frame ASSY 26

Sliding Frame ASSY 17

Barbell Rod ASSY 28

Fixed Rack And Telescopic Frame ASSY 19

Swing Tube ASSY 110

Guide Rod 2

11

Rubber Mat φ55×φ25×26 4

12

Press Pad 1

13

Leatherwear Foam 2

14

Cirelip 2

15

Socket Head Cap Screw M12×30 10

16

Socket Head Cap Screw M10×30 4

17

Flat Washer φ13×φ24×1.5 10

18

Flat Washer φ11×φ20×2 4

Handle Frame Assembly 2

Foot Rack Assembly 1

19

20

21

Flat End Setting Screw M8×6 8

22

Socket Head Cap Screw M10×15 4

23

Flat Head Cap Screw M10×25 4



Exploded View

6

8

16

3

21

2

13

6

12

1

17
9

2115

10

4

20

14

5

22

18

11
7

19



7

Measurement Guide



8



9

Exploded View and Parts List

Mounting Frame And Foot Rest ASSY

Mounting Frame ASSY

1.1

1.2
1.3

ITEM NO. DESCRIPTION QTY

1.1 Mounting Frame ASSY 1

1.2 Foot Rest ASSY 1

1.3 Flat Head Cap Screw M10*25 4

1.1.1

1.1.2

1.1.4

1.1.5

1.1.6

1.1.3

ITEM NO. DESCRIPTION QTY ITEM NO. DESCRIPTION QTY

1.1.1 Mounting Frame 1 1.1.4 Elliptical Tube Plug PT60*120 4

1.1.2 Rubber Foot 3 1.1.5 Quick Nut 13.68*21*M5 8

1.1.3 Adjusting Pad 1 1.1.6 Button Head Cap Screw M5*60 8



Exploded View and Parts List

Foot Rest ASSY

Rear Stand ASSY

10

1.2.1

1.2.2

1.2.3

2.1

2.2

2.3

ITEM NO. DESCRIPTION QTY

1.2.1 Foot Rest 1

1.2.2 Foot Pad Ⅰ 1

1.2.3 Rivet φ 5*13 8

ITEM NO. DESCRIPTION QTY

2.1 Rear Stand 1

2.2 Elliptical Tube Plug PT50*100 2

2.3 Socket Set Screw M8*6 4

Arm Support And Handle Rack ASSY

3.1

3.2

3.4

3.3

ITEM NO. DESCRIPTION QTY

3.1 Arm Support ASSY 1

3.2 Handle Rack ASSY 2

3.3 Socket Head Cap Screw M10*15 4

3.4 Flat Washer φ 11*φ 20*2 4



Exploded View and Parts List

Arm Support ASSY

Handle Rack ASSY

11

3.1.1

3.1.3

3.1.4

3.1.2

3.1.5

3.1.6

ITEM NO. DESCRIPTION QTY

3.1.1 Arm Support 1

3.1.2 End Cover φ 50*8 2

3.1.3 Shaft φ 25*165 1

3.1.4 Bearing 6205 2

3.1.5 Flat Head Cap Screw M10*25 2

3.1.6 Socket Set Screw M8*6 4

3.2.1

3.2.3

3.2.2

3.2.5

3.2.11

3.2.12

3.2.7

3.2.8

3.2.4

3.2.6

3.2.9

3.2.10

ITEM NO. DESCRIPTION QTY ITEM NO. DESCRIPTION QTY

3.2.1 Handle Rack 1 3.2.7 Socket Head Cap Screw M10*25 1

3.2.2 Fixed Sleeve 1 3.2.8 Socket Head Cap Screw M10*20 1

3.2.3 Gloves φ 32*φ 25*149 1 3.2.9 Flat Head Cap Screw M16*16 1

3.2.4 Aluminum Ring φ 33*φ 26.8*9.5 1 3.2.10 Socket Set Screw M5*3 2

3.2.5 Bushing φ 38*φ 25.4*18 2 3.2.11 Flat Washer φ 11*φ 38*2 1

3.2.6 Aluminum head φ 32.5*φ 26*19 1 3.2.12 Spring Washer φ 10 1



Exploded View and Parts List

Leg Pad Support Frame ASSY

Limit Frame ASSY

12

4.1

4.2

ITEM NO. DESCRIPTION QTY

4.1 Leg Pad Support Frame 1

4.2 Elliptical Tube Plug PT50*100 1

5.1

5.2

5.3

5.4

ITEM NO. DESCRIPTION QTY

5.1 Limit Frame 1

5.2 Cushion pad 60*100*42 1

5.3 Flat Washer φ 11*φ 20*2 2

5.4 Socket Head Cap Screw M10*25 2



Exploded View and Parts List

Sliding Frame ASSY

13

6.1

6.2

6.3

6.5

6.4

6.7

6.6

6.8
ITEM NO. DESCRIPTION QTY

6.1 Sliding Frame 1

6.2 Foot Pad Ⅱ 1

6.3 Roller ASSY 6

6.4 Sleeve φ 17*φ 12*22 12

6.5 Socket Head Cap Screw M8*70 6

6.6 Nylon Lock Nut M8 6

6.7 Flat Washer φ 9*φ 16*1.6 12

6.8 Rivet φ 5*13 8

Barbell Rod ASSY

Barbell Rod ASSY

7.1

7.4

7.2

7.3

7.5

ITEM NO. DESCRIPTION QTY

7.1 Barbell Rod 1

7.2 Plug φ 48 1

7.3 End Cover φ 38*6 1

7.4 Rubber Mat φ 75*φ 48*30 1

7.5 Flat Head Cap Screw M10*25 1

8.1

8.2

ITEM NO. DESCRIPTION QTY

8.1 Fixed Rack ASSY 1

8.2 Telescopic Frame ASSY 1



Exploded View and Parts List

Fixed Rack ASSY

Telescopic Frame ASSY

14

ITEM NO. DESCRIPTION QTY

8.2.1 Telescopic Frame 1

8.2.2 Plug F38 1

8.2.3 Socket Set Screw M8*10 2

Swing Tube ASSY

ITEM NO. DESCRIPTION QTY

9.1 Swing Tube 1

9.2 Aluminum Ring φ25 4

9.3 End Cover φ50*8 2

9.4 Flat Head Cap Screw M10*25 2

8.1.3

8.1.4

8.1.2

8.1.18.1.5

ITEM NO. DESCRIPTION QTY
8.1.1 Fixed Rack 1
8.1.2 Elastic Latch ASSY 1
8.1.3 Pipe Sleeve F50 2
8.1.4 Socket Head Cap Screw M8*15 1
8.1.5 Socket Set Screw M8*6 2



STEP 1

Assembly

15

ITEM NO. DESCRIPTION QTY ITEM NO. DESCRIPTION QTY

1 Mounting Frame And Foot Rest ASSY 1 12 Guide Rod 2

2 Rear Stand ASSY 1 13 Rubber Mat φ 55×φ 25×26 4

4

Leg Pad Support Frame ASSY

1 20 Flat Head Cap Screw M10×25 4

5

Limit Frame ASSY

2

23 Flat End Setting Screw M8×6 86

Sliding Frame ASSY

1

7

6

17

12

23

2

13

21

1

4

20

5

Foot Rack Assembly

7 1

21 Flat Washer φ 13×φ 24×1.5 8



STEP 2

Assembly

16

ITEM NO. DESCRIPTION QTY ITEM NO. DESCRIPTION QTY

3 Arm Support And Handle Rack ASSY 1 16 Cirelip 2

8 Barbell Rod ASSY 2 17 Socket Head Cap Screw M12×30 2

9 Fixed Rack And Telescopic Frame ASSY 1 21 Flat Washer φ 13×φ 24×1.5 2

10 Swing Tube ASSY 1

3

8

16

9

10

17

21



STEP 3

Assembly

17

ITEM NO. DESCRIPTION QTY ITEM NO. DESCRIPTION QTY

14 Press Pad 1 18 Socket Head Cap Screw M10*30 4

15 Leatherwear Foam 2 22 Flat Washer φ 11*φ 20*2 4

15

14

18

22



18



19



20




	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	英文标尺.pdf
	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21




